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METHODS: Analysis performed on a SUBMITTED SAMPLE. Analysis performed in accordance with GOST

Standards.

METO/[bI: AHanu3 6bin NnpoBeaeH Ha NpedocTaBneHHyo Npoby. AHanua 6bin NnpoBeaeH B cooTBeTCTBUM co cTaHgapTamu FOCT.

ANALYSES:

AHanusbl:

Il Analysis of composite sample Ne 1111 was performed at the SGS laboratory in Novokuznetsk, Russia.

Results of analysis sample of coal after washing as follows:

Il AHanua komno3nTHo Npobbl Ne 1111 661 npoBeaeH B nabopatopumn SGS HoBokysHeLka, Poccus. PesynbTtaTtsl aHanvsa npobbl yrns

nocne oboralleHuns cnegyroume:

M0||sttL_1re,| Yield of Gross
Basis Moisture % :;ni y|écz<;, Ash % volatile matter| Total sulfur %| calorific
Reported Maccosasn nons pe, 3 % % Copepxanve |value, kcal/kg
P Bnamm, % Maccogasi fons OfbHOCTL, | obuweit cepsl, % | B
Basosoe ' gnarv FOCT P 55661- bIXoA NneTy4unx , bicLias TennoTa
rocCT P 52911- _ 2013 gewecrs, %  |TOCT 32465-2013 cropanus, kkan/kr
CcocTOsiHMe 2013 aHan”"'og"l‘:l'e;Ko” FOCT P 55660- | (ISO 19579:2006)| rOCT 147-2013
FOCT 335032015 2013 (IS0 1928:2009)
As received 3.4 8.3 33.0 0.48 7743
Pa6Goyee
Air dry
BosayLuHo- 1.3 8.5 33.8 0.49 7605
cyxoe
Dry 8.6 34.3 0.50 7705
Cyxoe
Dry ash
Free 37.5 8430
Cyxoe
0e33o0nbHOe

Net Calorific Value (as received) was calculated in accordance with FOCT 147-2013 (ISO 1928:2009):

7166 kcal/kg

Huswas Tennota cropaHusi (paboyee coctosiHMe) paccuntaHa B cootBeTcTBUmM ¢ FOCT 147-2013 (1SO 1928:2009)
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Determination of characteristics of plastic layer was performed with results as follows:
[Nokasatenu NnacToMeTpUu4eCKUX XapakTepucTtuk. Pe3yJ‘leaTbI aHanusa cnegywuiue:

Attribute Unit Value Test method
[Nokasatenu EavHuua nsmepenus BenuynHa MeToa ncnblTaHuns
X mm 27
FOCT 1186-2014
Y mm 21

Determination of chemical compaosition of ash was performed with results as follows:
OnpeueneHme XUMUYECKOro cocraBa 30J1bl. Pe3yJ'IbTaTbI aHanusa crniegywouime:

Components E lﬂ.:vl.t g Percentage Test methods
KoMnoHeHTbI A H CogepxaHue MeToabl ncnbiTaHun
N3MepeHust
Silicon oxide % 53.04
Okena KpeMHus
Aluminum oxide % 20.08
Okena antoMnHns
Iron oxide % 782
Okecup xenesa
Titanium oxide % 0.9
Okena TuTanHa
Calcium oxide % 5.7
Okeng kanbuns
Magnesium oxide % 1.8 FOCT 10538-87
Okena marHms
Potassium oxide % 206
Okeng kanus
Sodium oxide % 0.9
Okevp HaTpus
Sulfur oxide % 6.3
Oxkcug cepbl
Phosphorus oxide 0
Okcua docdopa /0 .
Manganese oxide % 0.07
Oxkcupg mapraHua
Undetermined % 0.690 )
HeonpegeneHHole
| (FE,03+Ca0+MgO+Na,0+K,0)
I/IO - 0.250
HAOEKC OCHOBHOCTU 30J1bl (S|02+A|203)
Base/acid ratio of ash (FE,03+Ca0+MgO+Na,0+K,0)
OCHOBHO/KNCNOTHOE OTHOLLEHWE - 0.247
30nbl (SiO,+TiO,+Al,03)

Determination of free swelling Index was performed with results as follows:
OnpegenexHve nHaekca cBo6oaHoOro BecnyyumMBaHus. Pe3ynbTathl aHanmsa cnegyoume:

Attribute Unit Value Test method
Mokasartenb EgnHnua nsmepeHns BenuynHa MeTog ncnblTaHuns
FOCT 20330-91

FSl ) 8.0 (UCO 501-81)

Determination of Grey-King coke type was performed with results as follows:
Onpegenexve Tuna kokca no Mpen-Kunry. Pesynbtathl aHanusa cnegyowme:

Attribute Unit Value Test method
[MNokasartenb E,CI,I/IHI/ILla n3mMepeHuda BenuuuHa MeTO,D, NCNbITaHUA
FOCT 16126-91

GK ] G8 (UCO 502-82)
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Determination of Roga Index was performed with results as follows:
Onpe,u,eneHme nHaekca Pora. PeSyJ‘IbTaTbI aHanusa crnegywouimne:
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Attribute Unit Value Test method
[Mokasartenb EavHunua nsmepenuns BenuynHa MeToga ncnblTanmsa
. [OCT 9318-91

R - 76(1:5) (MICO 335-74)

Determination of Caking Index was performed with results as follows:
OnpeueneHme UHOEKCa CNeKaeMoCTH. Pe3yJ1bTaTbI aHanuia cnegywuiune:

Attribute Unit Value Test method
[Mokasartenb EavHuua nsmepenus BenuynHa MeToa nenblTanmsa
G - 82(1:5) [OCT ISO 15585-2013

Ultimate analysis was performed with results are as follows:
OnpegenexHne aNemMeHTHOro coctaBa OpraHM4Yeckomn Macchbl yrns. Pesynbtatbl aHanusa crnegyoume:

Content
Unit CopepxaHune
Element E ni Air-Dry Dry-Ash Test methods
AnemeHT mﬂg:gﬂ;'ﬂ Basis Dry Basis Free Basis MeToab! ucnbitaHuin
BosayLuHo- Cyxoe Cyxoe
Cyxoe 6e3305nbHOE

Carbon ]
Maccosas Aons % 75.70 76.70 83.92 28%2?537192?)%;‘
yrnepoaa :
Hydrogen )
Maccoean gors % 5.11 5.18 5.67 28%222537192%%?
Bogopoaa :
Nitrogen 0 FOCT 32979-2014
Maccosas gons asota % 2.68 2.72 2.97 (ISO 29541:2010)
Oxigen (by
difference) 0 FOCT P 53355-2018
Maccosas gonsi % 6.22 6.29 6.89 (NCO 17247:2005)
Kucropoga (no pasHuue)

Determination of elements content was performed with results as follows:
OnpegenexHne cogepxaHus anemMeHToB. PesynbTtaTtel aHanvsa cnegyowme:

Unit Content
Element £ M:JI g Conepxarivte Test methods
OnemeHT Msﬂepeﬂm Air-Dry Basis Dry Basis MeToabl UcMbITaHuiA
BosgywHo-Cyxoe Cyxoe

Fluorine mkg/g 85 86 FOCT 33501-2015
MaccoBas gons ¢gpropa
ﬁ;‘c'foga”ﬂeﬂom xnopa mkg/g 135 137 FOCT 33502-2015
Arsenic FOCT P 54242-2010 (MCO
MaccoBas gons Mbllbska mkg/g 3.5 3.5 11723:2004)
Phosphorous 0 rOCT 1932-93 (kpowme n.2,
MaccoBas gons gocgopa /o 0.024 0.024 n.3, n.7.2) (MCO 622-81)
Sodium % 0.069 0.070 FOCT 10538-87
Maccosas gons HaTpusi
Potassium % 0.155 0.157 FOCT 10538-87
MaccoBas fons kanus
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Determination of plasticity according to Gieseler was performed with results as follows:
OnpegeneHve nnacTM4HocTU no Msenepy. PesynbTaTtel aHanusa crnegyowime:
Attribute Unit Value Test methods
[okasatenb EavHuua nsmepenuns BenunynHa MeToabl ncnbitaHun
Initial softening Temperature °c 388
VcxogHas Temnepatypa pasmsr4eHms
Max. Fluidity Temperature °C 425
MakcumanbHas Temneparypa Teky4ecTvt [OCT 32561-2013
Resolidification Temperature °c 463 (1SO 10329:2009)
TemnepaTypa 3aTBepaeBaHuis
Max. fluidity KO/MIH 12000
MakcumanbHas TeKy4yeCTb
Determination of Audiber-Arnu Dilatometer test was performed with results as follows:
OnpegenexHve gunatoMeTpuyeckux nokasarenen B npubope Ognbepa-ApHy. Pe3dynbTathl aHanvsa cnegyrowme:
Attribute Unit Value Test method
[Mokasartenb EonHUUbI namepenns BenuynHa MeTog ncnblTaHns
Softening temperature oc 385
Temnepatypa pas3msirdeHus
Max. contraction temperature o 410
TemnepaTypa MaKCMMarbHOro cokpalleHus
Max. dilatation temperature oc 450 FOCT 13324-94
TemnepaTypa MakcMMarnsHOro paclunmpeHus (NCO 349-75)
Contraction % 25
KoHTpakuwms (a)
Dilatation
Ounataums (b) % 25
Determination of Hardgrove Index was performed with results as follows:
Onpegenexve ko3adduumeHTa pasamonocnoco6HocTu no XaparpoBy. PesynbTaThl aHanusa cregyowme:
Attribute Unit Value Test method
Mokasartenb EgnHnua namepenuns BenuynHa MeToga nenbitTanmsa
HGI - 59 FOCT 15489.2-2018
Determination of ash fusibility was performed with results as follows:
OnpegenexHve NnaBKOCTU 3onbl.PesynbTartel aHanvsa cnegyowme:
_ Unit Value / atmosphere
Attribute Benuuuta / ATmocdepa Test method
MokasaTtenb EavHmua Oxidizing Reducing MeTopn ucnbiTaHns
n3mepeHns
OoKUCIUTENbHAsnA BOCCTaHOBUTESbHASA
Deformation temperature oc 1270 1220
Temnepatypa gedopmaumm
?phere temperature oc 1290 1250
emnepaTypa cepsl
Hemispherical "0CT 320782014
temperature °C 1330 1280 '
Temnepatypa nonycdepbl
Flow temperature oc 1370 1320
TeMHepaTypa pacTekaHunsa
SGS Vostok Limited 312-24, Ordzhonikidze Street, 654005, Novokuznetsk, Russia
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Determination of sulfur forms with the following results:
OnpegeneHune ¢opm cepbl. PeaynbTaThl aHanuaa cregyoLme:
Percentage
Compounds Unit Conepxatue Test method
KoMMoHeHTbI efl. UsSMepeHns Air Dry Basis Dry Basis MeTopa ucnbiTaHns
BosgywHo-Cyxoe Cyxoe
Sulphate sulphur
Maccosas 0Ns CyrnbdhaTHOV % <0.02 <0.02
cepbl
Pyrite sulphur -
MaccoBas 4ons MMPUTHOVA % 0.10 0.10 r(agg igiofgggis
cepbl :
Organic sulphur (by (kpome n. 9.2.1)
dlfference) 3 % 0.38 0.39
MaccoBas gonsi opraHnyeckon
cepbl (N0 pasHOCTK)

Determination of trace elements content in coal with results as follows:
Onpe,u,eneHme MUKPO3IJIEMEHTOB B yrne. PeSyJ‘IbTaTbI aHanusa cnegywouimne:

Unit Percentage Unit Percentage
Elements en Copepxatue en Conepxatue Test methods
OnemeHTbl aMepeHis Dry Basis namepeHns Dry Basis MeToapl ucnbiTaHms
Cyxoe Cyxoe
[OCT 32980-2014
0
Hg (PTyTb) % 0.00002 ng/g 200 (ISO 15237:2003)
Determination of coking property with results as follows:
OnpegeneHve nabopaTopHo KoKcyemMocTu. PesynbTaTthl aHanvaa cnegyrowme:
Attribute Lin't Value Test method
[NokaszaTtenb A BenuunHa MeToa ncnbiTaHns
n3MepeHus
Yield of coke oversize 25mm % 83.0
Bbixop kokca 6onee 25 mm, M25 !
Yield of coke undersize 0-10mm % 70
Bbixopg kokca knacca 0-10 mm, My ’ FOCT 9521-2017
Laboratory strength index of coke 0
% 81.0
MpoyHocTb Tena kokca, Mg
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Determination of petrographic composition and metamorphism was performed with results as follows:
Onpe,u,eneHme neTporpadwmecmx nokasareneu u craguum METaMOP(*)VBMa. Pe3yJ'IbTaTbI aHanuza cnegyouwpe:

Reflectance indices RO:
[Nokasatenu OTpaXkeHua:

Attribute Symbol Unit value Test method
n EgvHuya
okasarternb O6o3HaveHne BenuunHa MeTog ucnbitanHns
13MepeHust
Random reflectance
Mpon3BONbHLI NOKa3aTenb OTPaXKEeHNs Ro r % 0.83
BUTPUHUTA
Minimum random reflectance
MUHMMASTbHBIA NPOU3BONBHBIN ROmin % 0.70
nokasaTterb OTPaKEeHWs! BUTPUHMTA
Maximum random reflectance
MakcrMarbHblii IPOU3BOSBHbIN ROmax % 0.95 r((m-)gg-) '; 450546_292'(2)83?
nokasartesib OTpaXeHusa BUTpUHUTa :
Standard deviation o ; 0.05
CraHgapTHOe OTKIIOHEHMe
Rank of coal i ) I
Cragusa metamopcusma
Number of gaps n ) 0
Konunyectso pa3pbiBoB

Determination of maceral components was performed with results as follows:
Onpe,u,eneHme MauepanbHOro cocrtaBa. Pe3yJ'IbTaTbI aHanusa cnegywouime:

Attribute Symbol Unit value Test method
MNokasaTtenb O60o3Ha4eHne Enunmua BenuunHa MeToa nenbiTanus
nN3MepeHust

Exinite L % 2

JIunTnHuT

Vitrinite Vit % 85

ButpuHut

Semivitrinite Sv % 2

CeMuUBUTPUHUT

Inertinite I % 11 FOCT P 55662-2013

MHepTuHUT

Total inerts SOK % 12

CofepxaHve 0ToLlaloLLMX KOMIOHEHTOB

Organic mass OM % 95

OpraHuyeckas macca

Mineral Matter MM % 5

MwuHepanbHble BKIYeHNs]

Determination of mineral components was performed with results as follows:
Onpe,u,eneHme MUHepanbHbIX BKITHOYEHUN. PesyanaTbl aHanusa cnegywouime:

Attribute Symbol EUmt Value Test method
n U EITE]
okasarernb O6o3HaueHne BenuuunHa MeTop ucnbitTanus
13MepeHust
Clay 0
muHa Mgl % 5
Sulfides 0
Cynbdugbl Ms & 0
Carbonates Mk % 0 rOCT P 55662-2013
KapboHatbl
Quartz Mkr % 0
Ksapy
Other 0
Mpoune Mpr % 0
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Determination of characteristics of oxidation level with result as follows:
Onpep,eneHme CTeneHn OKUCITeEHHOCTMU. PeayanaT aHann3a cne,qyrou.mlh:

Attribute Unit Value Test method
[Nokasartenb e. namepeHusa BenunynHa MeTO,EI, NCMNbITaHNA
OKn % 2.00 rOCT 8930-2015

Determination of vitrinite reflectance was performed with results as follows:
Onpe,ueneHme noKasartens oTpaXeHus BUTPUHUTA. Pe3yJ'IbTaTbI aHanusa cnegywuwiune:

Reflectance Frequency Test method
[MokasaTtenb oTpaxeHus YacToTta MeTog ncnbiTaHns
0.70 0.74 5
0.75 0.79 28 FOCT P 55659-2013
0.80 0.84 36 (UCO 7404-5:2009)
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CRI and CSR tests was performed with results as follows:

OnpepeneHne peakunoHHoun cnocobHocTu (CRI)  npoyHocTH KoKca nocrne peakumu (CSR). PesynbTathl aHanusa cregyloume:
Attribute Unit Value Test method
eanHULbI
Mokasatenb Benuunna MeTopa ncnbiTanus
n3mMepeHusi
Average Coke Strength Index (CSR) % 42.0
[MpoYHOCTL KOKCa Nocne peakumm ) FOCT P 54250-2010
Average Coke Reactivity Index (CRI) % 350 (NCO18894:2018)
PeakumoHHasi cnocobHOCTb Kokca )

This document is issued by the Company under its General Conditions of Service accessible at http://www.sgs.com/en/Terms-and-
Conditions.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.

Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention
only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not
exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized
alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the
fullest extent of the law.

Hacmosawul dokymeHm ebinyweH KomnaHueli 8 coomeemcmeuu ¢ «Obwumu Ycrnosusmu Oka3daHusi Ycnye» (http://www.sgs.com/en/Terms-and-
Conditions.aspx) Obpawaem eHuMaHuUe Ha ycr08usi 06 o2paHuU4YeHuUU U 0c8060XX0eHUU 0m 0meemcmeeHHOCMU U PUCOUKUUU.

JTrobol Oepxxamernb Hacmosiwe2o A0KyMeHma u3geuw,eH, Ymo uHgopmayusi, cooepxxaujasicss 8 HeM, ompaxaem mosibKo ghakmbl, nonyyeHHble KomnaHuel
8 MOMeHm nposedeHusi UHCMeKyuU, U UCKIYUMENnbHO 8 pamkax uHcmpykyul KnueHma (ecnu makoseble umenucs). KomnaHusi Hecem
omeemcmeeHHOCMb MOJIbKO rneped ceouM KrueHmom, 00Hako daHHbIU O0KyMeHm He 0ceoboxdaem 00208apusalouuecs: CMopoHbI OM 83aUMHbIX 1pas u
obsizamenbcme 8 coomeemcmeuu C 3ak/loYeHHbIM coenaweHueM. Jliobble HecaHKUUOHUpPOBaHHble U3MeHeHUs, roddesika, chanbcugpuKkayus,
KonuposaHue codep)KaHun unu ocpopmneHug daHHOo20 GOKymeHma ABINIAMCA He3aKOHHbIMU, a Hapywumesnu mosym nodsepeHymbcn npecnedosaHuto 8
ycmaHo8r1eHHOM 3aKOHOM ropsioke.

The above reflects our findings for analyses of submitted sample(s) only and does not refer nor verify any shipment. This report is not
applicable for L/C negotiations.

BbiwenpusedeHHbie O0aHHble ompaxarom pe3ynbmambl aHanu3os, npedocmasneHHbIX HaMm obpa3yos u He rnodmeepxoarom KaKyr-nubo omepy3Ky.
Hacmosawut omyem He signsiemcsi ocHogaHueM Orisl Nepe2o8opos o akkpedumusy.

The sample to which the findings recorded herein (the “Findings”) relates was drawn and provided by the Client or by a third party acting
at the Client’s direction. The Findings constitute no warranty of the sample’s representativeness of any goods and strictly relate to the
sample. The Company accepts no liability with regard to the origin or source from which the sample is said to be extracted.

Ob6pasey, pesyrmbmamel uccnedogaHuli kKomopozo npedcmaerneHsl 6 3mom OOKyMeHme («Be/ yAbmamal»), 6biu omobpaHbl U rpedocmasneHbl
Knuermom n1u6o mpemseli cmopoHoUy/ deucmeyfomeu no pacropsixeHuro KnueHma. Penpe3eHmamueHocmb o6p\1ua 10 OMHOWEeHUI0 K KakoU-1ubo
napmuu moeapa He aapaHmupggaHa, u OaHHble pes3ynbmamsbl HarpsAaMyr OMmHocAmMcs LLulb K npeacmaeneHHaMy\oGpasuy KomnaHusi He Hecem

omeemcmeeHHocmu 8 omHomeHuu rfpsucxom@;us obpa3sya unu ucmoyHuka, om Komopo 0(9}-1 6b151 omobpaH. A
v /s -
Signed and dated in /7&% 7 — ; 8 S ‘:(v B\For and on behalf of
. ' &
Novokuznetsk / KK 7 /7 .

f /SGS Vostok Limited
15 December 2020 i (o /
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